
SAN FERNANDO

WASTEWATER PROJECT
110882

Environmental

Impact Assessment

Establishment of a Regional Wastewater

Collection System and Treatment Plant

for San Fernando and Environs

WATER AND SEWERAGE AUTHORITY 
OF TRINIDAD AND TOBAGO

CEC 1597/2006

July 2010

Volume 1 of 2

Report



 

Prepared by: 

AECOM 

18 Alcazar Street 868 628 9710 tel 

St. Clair, Port of Spain, Trinidad, W.I.  868 628 0862 fax 

www.aecom.com 

Project Number:  

60118683 

Date:  

July, 2010 

 

CEC 1597/2006  

EIA for a Wastewater Collection 

System and Treatment Plant in San 

Fernando and Environs  
 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

     
[...]
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-1  

Executive Summary 
1. Project Introduction and Background 

The Water and Sewerage Authority of Trinidad and Tobago (WASA) are proposing to expand and 
upgrade the wastewater infrastructure in San Fernando and Environs to improve the level of service for 
existing and new customers. The end result of the project will be an integrated wastewater system that 
provides a cost-effective and sustainable solution to wastewater collection, treatment and disposal for 
San Fernando and Environs that significantly improves the water quality in rivers and surrounding 
environment, protects public health and improves the quality of life for the residents. The relevance 
and urgency of the project is made more evident with the knowledge that this entire region continues to 
undergo rapid industrial and commercial development as well as population growth. 

The main benefits of the project include: 

• Reduction in public health risk associated with untreated wastewater discharges into drains, rivers 
and other water courses. 

• Improvement of water quality in the Guaracara, Marabella, Vistabella and Cipero Rivers that 
currently receive wastewater discharges. 

• Overall improvement to the surrounding environment through the proper collection, treatment and 
disposal of wastewater that is otherwise presently adversely impacting the environment. 

• Potential for production of up to 45 mega litres per day (ML/d) of reclaimed water that is suitable 
for irrigation and other non-potable uses in the area. 

• Overall improvement in the quality of life for citizens of San Fernando and Environs. 

The San Fernando Wastewater project involves the establishment of a new wastewater treatment plant 
(WWTP) centrally located at the existing San Fernando WWTP site, the integration of existing sewers 
into a centralized collection system, and the provision of new sewers to service all un-sewered 
properties within the wastewater catchment area.  

An overview of the San Fernando Wastewater project area, showing the location of the San Fernando 
WWTP, the project boundaries, watercourses and major roads, is illustrated in Figure 1. Figure 2 
displays all existing WWTPs and sewered areas within the San Fernando Wastewater project area. 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-2  

 

Figure 1 San Fernando Wastewater Catchment Area 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-3  

 

Figure 2 Existing Sewered Areas (shaded) and WWTPs in San Fernando Project Area 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-4  

The new WWTP is to replace all nine existing plants within the project boundaries. The plants being 
eliminated are: 

• San Fernando WWTP 
• Harmony Hall WWTP 
• Palmiste WWTP 
• Gulf City Development WWTP 
• Sunkist WWTP 
• Westpark WWTP 
• San Fernando Technical Institute WWTP 
• Marabella Secondary School WWTP 
• Corinth Housing Development Retention Pond 

The main objectives of the San Fernando Wastewater Project are: 

• Identify the most effective arrangement of the wastewater systems within the City of San Fernando 
and Environs from a technical, operational and financial perspective. 

• Prepared detailed design, cost estimates, implementation schedules and tender documents for the 
rehabilitation and expansion of the wastewater collection system within the San Fernando 
Wastewater Catchment area. 

• Prepare detailed designs, cost estimates, implementation schedules for the construction of a central 
WWTP. 

• Design the new WWTP to ensure the effluent complies with the Water Pollution Rules, 2001 (as 
amended). 

• Design the new WWTP with the provision to produce an effluent suitable for reuse in agricultural 
irrigation, industrial uses and indirect augmentation of potable water supplies.  

• Design the collection system and treatment facility to a design horizon of 2035.  

2. Existing Situation 

The City of San Fernando is currently serviced by a wastewater collection, treatment and disposal 
system built in the 1960s and owned and operated by WASA. The collection system has approximately 
72 km of piping and services an estimated 25,000 people in San Fernando proper. The existing San 
Fernando WWTP was designed to handle a wastewater flow of 20 ML/d. A septage receiving station 
was added in the 1980s. 

The areas outside of the existing San Fernando collection system have experienced significant 
development over the past several years. Some of the planned housing developments built since 1970 
have installed sewers and package WWTPs that are operated either privately or, in the case of HDC 
developments, have been taken over by WASA in recent years. Over time, most of these facilities have 
fallen into a state of disrepair or have been abandoned. Approximately 70% of the developed areas are 
serviced by individual on-lot disposal systems, the majority of which are either partially functioning or 
not at all. Water quality testing of the four main rivers running through the project area has verified 
high levels of faecal coliform bacteria, which is an indicator organism for raw wastewater 
contamination.  



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-5  

3. Project Description 

The San Fernando Wastewater project comprises a centralized and integrated sewer collection system 
and a single WWTP. All wastewater will be conveyed to the new San Fernando WWTP located at the 
end of Riverside Drive, Gulf View at the site of the existing San Fernando WWTP (Figure 3). A new n 
alternative access road to the site is proposed through the Gulf View Industrial Park. The new 
treatment plant will be constructed where the existing plant structures are located and extending west. 
All the land is currently occupied and owned by WASA. 

 

Figure 3 Existing and Proposed WWTP Site 

3.1. Wastewater Treatment Plant 

The design effluent criteria for the WWTP is based on treating the wastewater to meet US EPA 
Guidelines for Water Reuse and California and Florida state regulations governing reclaimed water. 
The new plant will be capable of producing consistently high quality effluent that can be safely re-used 
for agricultural irrigation, and industrial uses. In the event that the treated effluent is not reclaimed it 
will be discharged to the Cipero River. These standards exceed those stipulated in the EMA Water 
Pollution Rules 2001 (as amended) for Inland Surface Water Discharges (Table 1).  



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-6  

Table 1 San Fernando WWTP Effluent Criteria 

Parameter 
EMA Water Pollution Rules 
2001 (as amended) for Inland 

Surface Water Discharge 
Design Effluent Criteria 

BOD (mg/L) 30 < 20(CBOD) 
TSS (mg/L) 50 < 5 
Dissolved Oxygen (mg/L) > 4 > 4 
Temperature oC < 3 < 3 
Ammonia-Nitrogen (mg/L) 10 < 10 
Total Nitrogen (mg/L) - < 15 
Total Phosphorus (mg/L) < 5 < 5 

Faecal Coliform (CFU/100ml) 400 Max: 25/100 mL and 75% 
samples below detection 

pH 6-9 6 to 8.5 
Total Residual Chlorine (mg/L) 1 <1 
 

The WWTP will be sized to treat the 2035 design year average dry weather flow (ADWF) of 45 ML/d 
and peak dry weather flow (PDWF) of 90 ML/d through secondary and tertiary treatment. The influent 
pump station, influent screens and grit removal facilities (headworks) will be capable of handling the 
design peak wet weather flow (PWWF) of 158 ML/d. Flows in excess of the PWWF will be diverted 
to storm water storage facilities on-site until secondary treatment capacity is available. Treated effluent 
will be either re-used beneficially or discharged to the Cipero River. Screenings and grit will be 
washed, dewatered and hauled off site for disposal in a landfill. Waste solids from the activated sludge 
treatment process will be aerobically digested, dewatered, and hauled off site for beneficial use or 
landfill disposal. 

The treatment scheme of the liquid stream includes the following unit processes: 

• Influent pumping 
• Septage receiving 
• Fine screening 
• Grit removal 
• Storm water storage 
• Activated sludge aeration (Bioreactors) 
• Secondary clarification 
• Return activated sludge (RAS) pumping 
• Filtration 
• UV disinfection 
• Chlorination (if reused) 

The liquid stream flow schematic is illustrated in Figure 4. 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-7  

 

Figure 4 WWTP Liquid Stream Flow Schematic 

The waste solids from the liquid treatment process scheme will be treated to meet WASA requirements 
as defined to be suitable for beneficial reuse as agricultural land application. The treatment involves 
the waste activated sludge being thickened and then aerobically digested. The digested solids will be 
dewatered and hauled off site.  

The existing anaerobic digesters will be converted to aerobic digesters. The dewatering facility will 
consist of a two-story building with belt filter presses located on the second floor. The lower level will 
be an open area for loading trucks. The facility will also include polymer storage, mixing and feed 
equipment. Temporary storage of the dewatered cake will be provided on-site in covered trailers. The 
dewatered cake will be taken off-site for either agricultural land application or landfilled. A flow 
schematic of the solids process is illustrated in Figure 5. 

Septage

Sewage PS/ 
Headworks

Anoxic/Aerobic 
Bioreactors

Secondary 
Clarifiers

FiltersUV Disinfection

Storm Tank

Raw 
Wastewater

Cipero River

Reuse

Hypochlorite



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-8  

 

Figure 5 WWTP Solid Stream Flow Schematic 

3.2. Collection System 

The extent of the collection system for the San Fernando Wastewater Project is defined by the San 
Fernando regional wastewater catchment boundaries. The regional catchment was established in 2008 
as part of WASA’s wastewater master plan to divide the country into a number of regional catchments 
for servicing. The boundaries of the San Fernando regional catchment were refined under the present 
project through an extensive field investigation programme with inputs from WASA, TCPD, San 
Fernando City Corporation, and other relevant stakeholders. The San Fernando regional catchment 
covers an area of 42 km2 and the boundaries are depicted in Figure 1.  

The San Fernando regional catchment is divided into a number of subcatchments based on the 
following characteristics: 

• Natural topography 
• Drainage 
• Physical boundaries 

Dividing the entire catchment into a number of smaller sub-catchments allows for a phased 
implementation of the project based on availability of financing, cash-flow constraints and also allows 
prioritization of serviced areas to optimize the environmental benefits over the period of execution. 
The subcatchment boundaries are illustrated in Figure 6. 

Storage

Aerobic
Digestion

Agriculture
Landfill

On-site Off-site

DewateringThickening



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-9  

 

Figure 6 Subcatchments of the San Fernando Wastewater Project 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-10  

The proposed wastewater collection system consists of a gravity sewer system with pipe sizes ranging 
from 200 mm to 1500 mm diameter.  The sewers collect all wastewater from the project area and 
convey it to the new WWTP. When the depth of the gravity sewer exceeds the design limit, a 
wastewater lift station is introduced to pump or “lift” the wastewater back up to a higher level.  The 
main objectives of the collection system design included: 

• Sewer all properties within the project area. 
• Minimize the amount of pumping so as to reduce the level of maintenance required to operate and 

maintain the system. 
• Minimize disruption through the use of trenchless technology for the larger trunk sewers, major 

road crossings, river crossings and congested areas. 

The proposed San Fernando collection system is illustrated in Figure 7. A summary of the proposed 
sewer pipe lengths per subcatchment is shown in Table 2. 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-11  

 

Figure 7 Proposed San Fernando Wastewater Collection System  



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-12  

 

Table 2 Proposed Collection System Pipe Length by Subcatchment 

Subcatchment Pipe Length 
(km) 

Marabella 48 
Tarouba-Cocoyea 16 
Cocoyea South 7 
Pleasantville-Corinth 16 
Vistabella-Gulf 6 
San Fernando South 4 
Ste. Madeleine 18 
Bel Air - Gulf View 13 
Green Acres 6 
Duncan Village 11 
Union Hall 8 
Retrench-Golconda 11 
La Romain North 15 
La Romain Central 11 
La Romain South 11 
Palmiste South 13 
Picton 9 
Total New Sewer 224 

 

3.3. Construction Phasing of Project 

The San Fernando project will most likely be constructed in phases to accommodate operation of 
existing facilities, minimize disruption in the community, and match funding capabilities. The primary 
objective is to achieve maximum benefit during the first phase of construction by building the new 
WWTP and connecting areas with existing sewers.  

The proposed Phase I would consist of two construction contracts (Figure 8) as follows: 

• Contract No. 1 – New San Fernando WWTP 
• Contract No. 2 – Trunk sewers constructed using trenchless techniques plus connecting sewers 

between existing sewered areas and the new trunk lines.  



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-13  

 

Figure 8 Phase I Construction Contract: WWTP and Collection System 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  E-14  

At completion of Phase I, wastewater entering the existing San Fernando sewer system and most of the 
sewered areas that naturally drain to the Cipero River would be treated in the new WWTP. The initial 
ADWF to the plant would be approximately 16 ML/d, which is 36 percent of the ultimate design 
ADWF of 45 ML/d. This equates to a service population of 40,035 out of a total 2035 population of 
111,600. 

The remainder of the collection system construction will be prioritized and phased based on the 
available funding. The first priority would be to construct the trunk sewer from the WWTP, south 
through Gulf View to Dumfries Road, and south along Dumfries Road to Palmiste Avenue. 
Completion of this trunk sewer would provide conveyance capacity to connect all the subcatchments 
located south of the Cipero River. Priorities would be assigned based on several factors including 
connection of existing sewered areas, e.g., Palmiste South; environmental issues such as anticipated 
water quality improvement; and construction costs. 

4. Environmental Impact Assessment Report 

An application for a Certificate of Environmental Clearance (CEC) for this project was submitted to 
the Environmental Management Authority (EMA) in August 2006 in accordance with CEC Rules 
2001. The EMA determined that the application required an Environmental Impact Assessment (EIA) 
study to assist in its determination of the application since the project was considered to have the 
potential for environmental and social impacts. The Final Terms of Reference (TOR) for the EIA in 
support of WASA’s application (CEC 1597/2006), were provided to WASA on 21 November 2006. 
AECOM Canada Limited was commissioned by WASA in March 2008 to conduct an EIA in 
accordance with the Final TOR issued by the EMA, and to carry out detailed designs for the San 
[...]
domestic origin, although the ammonia concentration is relatively high, and the phosphorus is high. 
The grab samples indicate that there is likely an industrial discharge occurring, with high COD, 
ammonia and phosphorus concentrations and a low TSS concentration. This industrial discharge might 
not be occurring every day, and hence might not have been present on the day of the composite 
sample. The grab samples were all taken during the period 09:00 am to 10:00 am, and therefore may be 
measuring an intermittent industrial discharge. It would not be prudent to design a wastewater 
treatment plant for high strength industrial wastewater; the preferred approach is to control industrial 
effluents at their source. WASA will need to investigate industrial discharges in the area, and 
implement stricter industrial effluent control measures.  



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-14  

3.7 Design Effluent Flows and Criteria 

3.7.1 Design Flows 
The average dry weather flow (ADWF) consists of four components: 

• Base domestic flow. 
• Base commercial component. 
• Base industrial component. 
• Base infiltration and inflow (I&I). 

Peaking factors are applied to the ADWF to estimate the peak dry weather flow (PDWF) and peak wet 
weather flow (PWWF). PDWF is used for determining the required capacity of the secondary 
treatment process within the WWTP. Flows in excess of the PDWF will be stored on site until 
secondary treatment capacity is available. PWWF is used for sizing sewer pipes and lift stations and 
the overall hydraulic capacity of the WWTP.  

Table 3-8 outlines the design flows that will be used for the San Fernando Project.  

Design loads have been calculated from information on the loads entering the current San Fernando 
and Harmony Hall WWTPs, as well as typical design values. (Table 3-9) 

Table 3-8 Summary of Project Design Flows 

Design Parameter Units Value 
Design Year - 2035 
Equivalent Population pe 111,600 
Unit ADWF  Lpcd 400 
Design ADWF  ML/d 45.0 
Dry Weather Peaking Factor  
(PDWF / ADWF) 

- 2.0 

PDWF ML/d 90 
Peaking Factor (PWWF / ADWF)  - 3.5 
PWWF – (WWTP & Collection System) ML/d 158 

 

Table 3-9 Average Design Loads for San Fernando WWTP 

Parameter Unit Average Value 
BOD mg/L 176 
COD mg/L 386 
TSS mg/L 248 
TKN mg/L 35 
TP mg/L 4.8 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-15  

3.7.2 Design Effluent Criteria 
The design effluent criteria are based on treating the wastewater to meet regulations governing 
reclaimed water as defined in North America. This will provide effluent water that can be used for 
agricultural and industrial uses instead of discharging this valuable resource to the Cipero River. Until 
such time as users of the reclaimed water are identified, the treated effluent from the WWTP will be 
discharged to the Cipero River. 

Water reuse practices have been adopted in many countries because of increasing demand for water 
and decreasing supply of traditional sources of water. As part of the San Fernando WWTP design, the 
option of effluent reuse for non-potable applications has been adopted. Trinidad and Tobago currently 
do not have standards for water reuse. In the U.S., water reuse and reclamation standards are the 
responsibility of state agencies. The U.S. Environmental Protection Agency (EPA) published the 
document entitled “Guidelines for Water Reuse” (2004) to summarize the state guidelines and 
supporting information.  

Treated wastewater may be reused for many applications, such as industrial process and cooling water, 
agricultural, urban, environmental or recreational uses. The U.S. guidelines are specific to the water 
application. For the San Fernando WWTP, the agricultural reuse (food crop irrigation) application was 
selected for comparison because of the proximity of the Picton Estates Mega Farm, a likely destination 
for the treated effluent. The guidelines are state-specific. Florida was selected for comparison for its 
similar climate and agricultural production to Trinidad. The guidelines for Agricultural Reuse for Food 
Crops for Florida are summarized below: 

• Treatment: Secondary treatment, filtration and high level disinfection to meet the required Faecal 
Coliform concentrations. 

• Carbonaceous Biochemical Oxygen Demand (CBOD5) : <20 mg/L (annual average). 
• TSS: <5 mg/L (single sample). 
• pH: 6 to 8.5. 
• Faecal Coliform: 75% of samples below detection (30 day average) and maximum 25 CFU/100 mL 

(single sample).  

In addition, Florida has the following monitoring requirements for reclaimed water: 

• Continuous on-line monitoring of turbidity (as an indicator of treatment plant performance) and 
chlorine residual. 

• Minimum schedule for sampling and testing flow, pH, dissolved oxygen, chlorine residual, TSS, 
CBOD, nutrients and Faecal Coliforms. 

• Monitoring for Giardia and Cryptosporidium once every two years for reclaimed water facilities 
greater than 3.8 ML/d. 

In general, the U.S. EPA Guidelines for Water Reuse for Food Crops (Florida) are more conservative 
than the EMA Water Pollution Rules.  

The reuse standards in Table 3-10 have been adopted as design effluent criteria. These standards 
exceed those stipulated in the EMA Water Pollution Rules 2001 (as amended) for Inland Surface 
Water Discharges.  



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-16  

Table 3-10 San Fernando WWTP Effluent Criteria 

Parameter 
EMA Water Pollution Rules 
2001 (as amended) for Inland 

Surface Water Discharge 
Design Effluent Criteria 

BOD5 (mg/L) 30 < 20 mg/L (CBOD) 2,4,5 
TSS (mg/L) 50 < 52,4,5 
Dissolved Oxygen (mg/L) > 4 > 4 1,3,4,5 
Temperature oC < 35 < 35 1,4,5 

Ammonia-Nitrogen (mg/L) 10 < 101,4,5 

Total Nitrogen (mg/L) - < 153,4,5 

Total Phosphorus (mg/L) < 5 < 51,3,4,5 

Faecal Coliform (CFU/100ml) 400 Max: 25/100 mL and 75% 
samples below detection2,7,6 

pH 6-9 6 to 8.52,4,5 
Total Residual Chlorine (mg/L) 1 <14,7,5 
Sources:  

1. Environmental Management Agency (EMA) Water Pollution Rules (Amended 2006), Second Schedule: Permissible Levels of Water 
Pollutants for Inland Surface Water. 

2. U.S. Environmental Protection Agency (EPA) Guidelines for Water Reuse (2004). Table 4-5 Agricultural Reuse – Food Crops for 
Florida. 

3. Water and Sewerage Authority (WASA) Bidding Document for Provision of Consultancy Services for the Integration, Expansion, 
Upgrade and Refurbishment of the Wastewater Systems in the City of San Fernando and Environs. (April 2007). 

4. US Environmental Protection Agency (EPA) Guidelines for Water Reuse (2004). Table 4-13 Suggested Guidelines. 

Notes: 

5. Compliance basis is arithmetic average of daily values for a calendar month. 

6. Compliance basis is geometric mean of daily values for a calendar month. 

7. The Faecal Coliform and total residual chlorine concentrations for water reuse are included for WASA’s future reference, for when it 
implements water reuse. 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-17  

3.8 Overall Scope of Works 

The San Fernando Wastewater project comprises one integrated collection system and one WWTP. 
The collection system design includes installation of new trunk sewers for conveying wastewater to the 
new WWTP, new local sewers to capture flow from properties that do not currently have sewer service 
and combining new and existing sewers into a single integrated collection system. The new WWTP 
will replace the existing San Fernando WWTP, Harmony Hall WWTP, and several smaller plants 
previously installed by developers. The new WWTP will be located on the site of the existing San 
Fernando WWTP, at the western end of Riverside Drive, north of the Cipero River (Figure 3-6). Land 
west of the site, that does not currently have equipment constructed on it, will also be utilized. 

With the implementation of the project, WASA will become the sole responsible Authority for 
wastewater treatment and disposal in the Catchment, and will be able to effectively monitor, regulate 
and control effluent discharged to the environment. 

 

Figure 3-6 Location of Existing San Fernando WWTP 

3.9 Wastewater Treatment Plant Scope of Works 
The new San Fernando WWTP will replace all existing plants within the project boundaries (See 
Section 3.5), and will be located on the site of the existing San Fernando WWTP. Entrance to the plant 
is currently from Riverside Drive; however, plans are being made to provide an alternate entrance from 
Gulf View Industrial Park Road.  

Construction sequencing will ensure that treatment of the incoming wastewater continues throughout 
construction.  

The plant will be sized to treat the design year 2035 ADWF of 45 ML/d and PDWF of 90 ML/d 
through secondary and tertiary treatment. The influent pump station and screenings and grit removal 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-18  

facilities (headworks) will be capable of handling the design PWWF of 158 ML/d. Flows in excess of 
the PWWF will be diverted to storm water storage facilities until secondary treatment capacity is 
available. Treated effluent will be discharged to the Cipero River. Screenings and grit will be washed, 
dewatered and hauled off site for disposal in a landfill. Waste solids from the activated sludge 
secondary treatment process will be aerobically digested, dewatered, and hauled off site for disposal. 

The treatment scheme for the liquid stream includes the following unit processes: 

• Influent pumping 
• Septage receiving 
• Fine screening 
• Grit removal 
• Storm water storage 
• Activated sludge aeration (Bioreactors) 
• Secondary clarification 
• Return activated sludge (RAS) pumping 
• Filtration 
• UV disinfection 
• Chlorination (Re-use) 

The flow schematic of the process is seen below in Figure 3-7. 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-19  

 

 

Figure 3-7 WWTP Liquids Flow  

The treatment scheme for waste solids from the activated sludge system involves the waste activated 
sludge being thickened and then aerobically digested. The digested solids will be dewatered and hauled 
off site. The existing anaerobic digesters will be converted to aerobic digesters. The dewatering facility 
will consist of a two-story building with belt filter presses located on the second floor. The lower level 
will be an open area for loading trucks.  The facility will also include polymer storage, mixing and feed 
equipment. Temporary storage of the dewatered cake will be provided on-site in covered trailers. The 
dewatered cake will be taken off-site for either agricultural reuse or disposed of in a landfill. A flow 
schematic of the solids process is seen in Figure 3-8 below. 

Septage

Sewage PS/ 
Headworks

Anoxic/Aerobic 
Bioreactors

Secondary 
Clarifiers

FiltersUV Disinfection

Storm Tank

Raw 
Wastewater

Cipero River

Reuse

Hypochlorite



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-20  

Figure 3-8 WWTP Solids Flow Schematic 

Figure 3-9 is a Process Flow Diagram showing both the liquid and solids treatment schemes.  The 
layout of facilities on the site of the existing WWTP is shown on Figure 3-10. Operations and 
laboratory functions will be housed in an Administration Building. Workshops and offices for 
mechanical electrical and instrumentation maintenance will be located in a Utility Building. 

Three water systems will be provided on the plant site as follows: 

• Potable Water (W1) Storage and Pumping Station 
• Non-Potable Water (W2) Storage and Pumping Station 
• Disinfected Secondary Effluent Water (W3) and Pumping Station 

A water balance flow diagram is provided in Figure 3-11.  

A full description of each treatment process is provided in the remainder of Section 3.9 

Storage

Aerobic
Digestion

Agriculture
Landfill

On-site Off-site

DewateringThickening



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-21  

 

Figure 3-9 WWTP Process Flow Diagram 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-22  

 

Figure 3-10 WWTP Site Plan 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-23  

 

Figure 3-11 Water Balance Flow Schematic for San Fernando WWTP 

 

3.9.1 Influent Pump Station 
The incoming raw wastewater will enter the plant site from the north and the south and be combined in 
a junction structure upstream of the influent pumping station. Flow from the junction structure to the 
influent pumping station will be through two pipes feeding two wet wells. Sluice gates will be 
provided on each feed pipe and between the two wet well cells. Normal operation will be with all gates 
open to allow the system to operate as a single wet well. One of the feed gates and the gate between the 
wet well cells could be closed so maintenance can be performed in one of the wet well cells.  

A series of dry pit submersible pumps, mounted in a drywell, pump raw wastewater from the wet wells 
to the screening system (Figure 3-12).  



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-24  

 
Figure 3-12 Dry Pit Submersible Pumps (Chicago Pump) 

A lifting crane is mounted above ground level to raise the pumps from the drywell for maintenance. 

Pumps are required to lift the wastewater to an elevation sufficient to allow it to flow by gravity alone 
through the entire plant to the outfall.  

Three pumps are installed for each wet well (total of six pumps) each rated at about 460 L/s. The entire 
peak flow can be accommodated with two pumps out of service as standby pumps. Flow into a 
wastewater treatment plant is not constant, but varies with the time of day and season. Therefore, each 
pump will be equipped with a variable speed drive so that it can match its output as closely as possible 
to the actual rate of inflow. A level sensor and a controller will maintain a relatively constant water 
level about the normal water level in the wet well, by controlling the pump speed.  

3.9.2 Septage Receiving 
The septage receiving station will be located on the south east corner of the site, which facilitates the 
ability for this to be constructed first in the project construction. The new septage receiving station is 
needed right away so the existing station can be demolished to make space for the new bioreactors. 
Waste haulers will connect to a pipe that transfers septage into the package septage plant (Figure 
3-13).The septage acceptance plant consists of a rock trap and a 6 mm screen.  

The screenings, consisting of rags, sticks, and other objects that do not pass through the screens, will 
be washed and dropped into a dumpster for off-site disposal. Offsite disposal will be in a landfill. The 
quantity of material removed is dependent on the amount of wastewater received by truck and the 
characteristics of the septage. The estimated quantity leaving the site would be 1 m3/week. 

The washed screenings will be contaminated and must be handled and disposed of properly.  This is a 
standard procedure used at WWTPs.  Operations personnel will be trained in proper practices so risk is 
minimized.   



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-25  

The liquids will flow into an underground storage tank located beneath the receiving station. The 
storage tank will allow for feeding the high strength waste into the treatment plant over time to reduce 
shock loadings. The liquid will be pumped to the influent pump station. 

The design of the septage receiving station is enclosed, with odour suppression equipment. Air vented 
from the station will pass through an activated carbon filter. 

 
Figure 3-13 Package Septage Receiving Unit (Courtesy of JWC Environmental) 

3.9.3 Fine Screens 
Two outdoor influent screens will be mounted above ground level. Each will have a capacity of 158 
ML/d. The screens will be band screens with 6 mm openings (Figure 3-14). A wiper removes 
screenings from the screen and drops the screenings into its dedicated compactor mounted below the 
discharge point of the screen. Each of the two compactors (Figure 3-15) reduces the moisture content 
of the material, raising the solids concentration from approximately 15% to 40%. The compactor 
consists of a screw conveyor that drives the material into a converging cone section. As the material is 
‘squeezed’ into the cone, water is ejected and is drained to the influent channel. Compacted screenings 
discharge into a dumpster. The dewatered screenings are hauled off-site for disposal. The quantity of 
material removed is dependent on the wastewater characteristics.  

Compressed air will be provided to supply air to a coarse bubble aeration system in the channels ahead 
of the screens to minimize settlement of grit under low flow conditions. 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-26  

 

Figure 3-14 Band – Type Fine Screen (Courtesy of JWC Environmental) 

 

 

Figure 3-15 Screenings Compactor (Courtesy of Huber Technology) 

3.9.4 Grit Removal 
The screened wastewater will be conveyed in channels to the grit removal area. Grit will be removed 
by two mechanically induced vortex grit removal chambers. These chambers are designed to remove 
greater than 80% of the silt, sand, and other inert material greater than 0.25 mm in size. The de-gritted 
effluent continues to the bioreactor, while the collected grit is dewatered in a cyclone classifier to 
approximately 75% solids content and stored for offsite disposal. Three facilities associated with grit 
removal are as follows: 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-27  

• Vortex Grit Removal Chambers – Vortex grit removal chambers exploit the difference in density 
between inorganic (grit) and organic solids to separate the two materials and preferentially remove 
the grit from the process stream. 

• Grit Pump – Grit slurry is removed from the bottom of each grit chamber by a recessed impeller 
solids-handling centrifugal pump. 

• Grit classifier – Grit slurry is pumped from the vortex chambers to two grit classifier and 
dewatering systems. Each system consists of cyclones (one per connected pump), a clarifier tanks, 
and dewatering screw conveyor. 

3.9.5 Flow Measurement and Wet Weather Storage 
The flow from the grit tanks will be directed to a distribution chamber, where the wastewater will be 
directed to the bioreactors and to the stormwater storage tanks if the flow exceeds the capacity of the 
secondary treatment system. The distribution chamber will use adjustable weirs to allow the flow split 
to be altered when a bioreactor is taken out of service. 

Signals from magnetic flow meters in the feed pipes to the bioreactor will be used to modulate an 
actuated gate that controls flow to the storm water tank. When the total flow to the plant exceeds 90 
ML/d, the actuated weir gate will modulate to limit the flow to the bioreactors to 90 ML/d. Bypassed 
flows will be directed to storm water storage tanks. 

3.9.6 Storm Water Storage 
The storm water storage facility will provide storage during extreme wet weather events. Once the 
storm event has subsided, the contents of the storage facility would be gradually returned to the 
headworks for treatment. Septic conditions should not arise, as provisions will be made for manual 
flushing of the Storm Water Tank once it has been drained. 

The two 23m diameter existing primary clarifiers (Figure 3-16) will be converted to storm water tanks. 
With a sidewall depth of 2.75 m and a floor slope of 1:12, the two clarifiers provide a total volume of 
2512 m3, which corresponds to 50 minutes of storage during the peak instantaneous flow to the WWTP 
of 158 ML/d. This storage volume is expected to contain all storms considering that the majority of the 
collection system will be new and I&I should be minimized. 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-28  

 

Figure 3-16 Recently Refurbished Primary Clarifiers at San Fernando WWTP 

3.9.7 Bioreactors 

Biochemical reactions in the bioreactor convert the organics in the wastewater to respiration products 
(CO2 and H2O) and cellular material. The residual organic levels following solids separation are 
sufficiently low to render the treated wastewater acceptable for discharge. In addition, nitrogen 
concentrations are reduced by nitrification-denitrification. Nitrification is the oxidation of ammonia to 
nitrate, and denitrification is the conversion of nitrate to nitrogen gas. 

The bioreactor structure comprises four equally sized parallel aeration systems. With a total volume of 
44,100 m3, the hydraulic retention time (HRT) at the ADWF is 10 days. System solids retention time 
(SRT) will be controlled at a minimum of 10 days. A portion of each bioreactor will be mixed and not 
aerated to promote denitrification reactions. Simultaneous nitrification-denitrification (SND) in zones 
aerated by fine bubble diffusers (Figure 3-17) will reduce effluent nitrate concentrations. Mixed liquor 
recycle pumping is provided to increase the level of denitrification and meet the total nitrogen limit. 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-29  

 

Figure 3-17 Fine Bubble Aeration Bioreactor 

3.9.8 Secondary Clarifiers 

Mixed liquor from the bioreactor is divided in a splitter box and conveyed to four secondary clarifiers. 
The clarifiers separate the mixed liquor into RAS, which settles to the clarifier floor and is returned to 
the bioreactor, and secondary effluent, which proceeds to filtration, disinfection and final discharge. 

Each secondary clarifier is a circular reinforced concrete tank. They are each equipped with a full 
radius suction header mechanism that removes the settled sludge to a common wet well for withdrawal 
by the return activated sludge pumps. Each of the four clarifiers is 29 m in diameter, with a 6.0 m side 
water depth (SWD).  

3.9.9 Filtration 

To produce an effluent with a low TSS concentration suitable for reuse, a filtration process is required. 
Disc filters will be provided. In this process the water passes through a series of rotating cloth-covered 
or mesh-covered discs (Figure 3-18) into a central collection header. The filtered effluent exits the 
central header via a chamber equipped with an overflow. Backwashing is conducted in-situ while the 
discs are rotating. A series of suction shoes are used to vacuum the solids off the surface of the disc. 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-30  

 
Figure 3-18 Cloth Media Filter (Courtesy of Aqua-Aerobic Systems) 

Figure 3-19 shows an example of a cloth media filtration plant. For the San Fernando WWTP, five 
packaged filtration units will be installed. The system is sized so that the PWWF can be handled by 
only four units.  

 
Figure 3-19 Cloth Media Filtration Plant (Courtesy of Aqua-Aerobic Systems) 

3.9.10 UV Disinfection 

Disinfection reduces levels of pathogens in the final effluent to meet discharge regulations stipulated 
by the Environmental Management Authority of less than 400 Faecal Coliform/100 mL. 

The recommended disinfection system consists of a low pressure, high intensity ultraviolet (UV) 
irradiation system. The UV system will be sized to disinfect up to 90 ML/d (peak secondary treatment 
flow) to less than 25 N/100 mL Faecal Coliform.  

Secondary effluent is split between two UV channels. Manual slide gates at the head of each channel 
can be used to isolate a channel when it is not required or when maintenance needs to be performed. 
Each channel is equipped with an array of UV lamps, arranged parallel to the flow. A weir downstream 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-31  

maintains constant lamp submergence, regardless of flow. If the level drops so that the lamps are 
exposed, the system shuts off to prevent damage to the lamps. 

The disinfected secondary effluent flow discharges from the UV facility through a channel that enters a 
parshall flume. This flume measures the flow out of the plant, maintains upstream water levels, and 
sends a signal to the UV system controls. The flume discharges into a chamber, which directs flow into 
an outfall pipe that conveys the treated effluent to the Cipero River. A connection is also provided for 
diverting the effluent water to a future reclaimed water pumping station. 

3.9.11 Secondary Sludge Pumping 

3.9.11.1 Return Activated Sludge (RAS) Pumps 

Return activated sludge (RAS) will be withdrawn from each clarifier via a magnetic flow meter and 
weir gate. The elevation of the weir gate is automatically adjusted to vary the RAS flow based on the 
signal from the flow meter. The overflow from each weir gate discharges into a common RAS well. A 
series of pumps transfer the RAS from the wet well to inlet end of the bioreactors. This arrangement 
for RAS pumping means that RAS pumping capacity is independent of the number of clarifiers in 
operation. If one clarifier is taken out of service, there is no reduction in the number of available RAS 
pumps. 

Three RAS pumps will be provided (two on duty, and one standby). The pumps convey the RAS, via a 
common header, to the RAS splitter box. This box directs the RAS flow to the four bioreactor 
modules. 

3.9.11.2 Waste Activated Sludge Pumps 

Waste activated sludge (WAS) is removed via a separate WAS wet well, and pumping system. A 
penetration between the WAS wet well and the RAS wet well allows RAS to flow into the WAS tank 
when the WAS pumps are running. Scum collected from the surface of the clarifiers is also directed to 
the WAS wet well. The WAS and scum in the WAS wet well are kept in suspension by mixers. 

WAS and scum will be conveyed from the WAS wet well to the dissolved air flotation thickeners 
using three (two duty, one standby) interconnected variable speed WAS pumps. 

3.9.11.3 Scum Decanters 

Each pair of secondary clarifiers will be served by one scum decanter. The WAS wet well will be 
located between the two decanter boxes. The scum decanter consists of a concrete box equipped with a 
manually operated weir gate, and an adjustable telescopic valve. Scum will be manually removed from 
the decanters by lowering of the weir gates. The subnatant (water) from the decanters will be removed 
via the telescopic valve. Each revolution of the secondary clarifier mechanism results in a slug of water 
and scum being conveyed to the decanter. The scum floats to the surface, and the subnatant overflows 
via the standpipe to the plant drain piping that discharges to the wet well of the plant influent pumping 
station. 

A schematic of the WAS, RAS and scum decanter system is provided in Figure 3-20. 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-32  

 

Figure 3-20 WAS, RAS, and Scum Decanter Schematic 

 

3.9.12 Sludge Thickening 

It is necessary to thicken the WAS to provide sufficient retention time in the aerobic digesters. 
Dissolved air flotation (DAF) will be used for sludge thickening. DAF introduces fine air bubbles to 
the sludge, which attach to the solids and cause them to rise to the surface where they form a thickened 
froth, which is collected by a skimming mechanism. This process does not require polymer, and is 
typically operated unmanned during the night and at weekends. 

The main components of a DAF thickener system are the pressurization system and the DAF tank 
(Figure 3-21). The pressurization system includes a recycle pressurization pump, an air compressor, 
and a backpressure control valve.  The DAF tank is equipped with a surface skimmer. A bottom sludge 
removal mechanism will not be required because the sludge source is a suspended growth secondary 
treatment system.   

For the San Fernando WWTP, two pre-fabricated stainless steel DAF tanks will be provided (each 3.5 
m wide by 20 m long). Under normal operating conditions, both tanks will operate without polymer 
addition, and will thicken the WAS to about 3% dry solids. The DAF tanks will be equipped with 
covers and will be located outdoors adjacent to the aerobic digesters. 

 

RAS
Well

WAS
Well

Scum Decanter

RAS from Clarifier

Pumped RASPumped WAS RAS
Well

WAS
Well

Scum Decanter

RAS from Clarifier

Pumped RASPumped WAS



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-33  

 

Figure 3-21 Stainless Steel DAF Tank 

If one of the DAF tanks is out of service for maintenance, or if there is an unexpected temporary lapse 
in performance, polymer can be added to improve the capture rate thereby increasing the solids loading 
capacity and stabilizing the DAF operation significantly.  

Thickened WAS will be pumped by progressive cavity pump to the aerobic digesters.  

3.9.13 Aerobic Digestion 

The two existing anaerobic digesters will be converted into aerobic digesters. Each digester has a 
volumetric capacity of 2400 m3, to give a total capacity of 4800 m3

. 

With thickened WAS at a solids concentration of 3%, the retention in the digesters will be 15 days, in 
accordance with WASA Guidelines. With testing, USEPA Guidelines to meet a Class B Sludge are 
expected to be met.  

The aerobic digesters will be aerated by coarse bubble aeration devices. Air will be supplied by a series 
of fixed speed positive displacement blowers in acoustic enclosures. The air will be cycled on and off 
to provide anoxic conditions for denitrification of nitrate generated during the digestion process. 
Mixers will be used to mix the digesters during the anoxic stages. 

Digested solids (biosolids) will be pumped to the dewatering system. 

3.9.14 Sludge Dewatering and Loadout 

The biosolids will be dewatered before removal from the WWTP site to minimize truck traffic through 
the surrounding neighbourhoods. To minimize footprint and complexity, a two storey building will be 
provided, with the dewatering equipment located on the upper floor. Cake from the dewatering 
equipment would drop down a chute into truck trailers parked at grade level. During change-out of the 



 
EIA for a Wastewater Collection System and Treatment Plant in San Fernando and Environs

 

  3-34  

trailers, the dewatering equipment will need to be stopped. With 20 tonne capacity trailers, it is 
expected that approximately 25 trailers would be required per week. 

The dewatered cake will be hauled off-site for agricultural reuse, or to landfill. A paved trailer storage 
area will be provided that will allow WASA to temporarily park biosolids-laden trailers covered with 
tarps, in the event of an emergency.  

Thickened and digested biosolids will be pumped from the digesters to three belt filter presses (BFP) 
(2 on duty, 1 standby) (Figure 3-22). In the belt filter press the solids content is increased from 
approximately 2% solids to between 10 to 15% solids. The belt filter presses are three-belt units 
consisting of one gravity belt followed by two pressure belts. The gravity and pressure sections are 
operated independently to optimize the thickening and dewatering functions within a single unit. The 
gravity section thickens the liquid biosolids by removing a majority of the water. The thickened 
biosolids then feed the pressure section where the two belts are routed through a serpentine path 